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Appendix A: Effective (Isotropic) Radiated Power Output Data

Test Result

Band Bandwidth Modulation Channel | RB Configuration Result(dBm) | EIRP(dBm) | Verdict
Band66 1.4MHz QPSK 131979 1RB#0 22.96 23.46 PASS
Band66 1.4MHz QPSK 131979 1RB#2 23.01 23.51 PASS
Band66 1.4MHz QPSK 131979 1RB#5 22.98 23.48 PASS
Band66 1.4MHz QPSK 131979 3RB#0 23.13 23.63 PASS
Band66 1.4MHz QPSK 131979 3RB#1 23.14 23.64 PASS
Band66 | 1.4MHz QPSK 131979 3RB#3 23.15 23.65 PASS
Band66 1.4MHz QPSK 131979 6RB#0 22.08 22.58 PASS
Band66 1.4MHz QPSK 132322 1RB#0 23.14 23.64 PASS
Band66 1.4MHz QPSK 132322 1RB#2 23.13 23.63 PASS
Band66 1.4MHz QPSK 132322 1RB#5 23.12 23.62 PASS
Band66 1.4MHz QPSK 132322 3RB#0 23.18 23.68 PASS
Band66 1.4MHz QPSK 132322 3RB#1 23.13 23.63 PASS
Band66 1.4MHz QPSK 132322 3RB#3 23.18 23.68 PASS
Band66 1.4MHz QPSK 132322 6RB#0 22.20 22.70 PASS
Band66 1.4MHz QPSK 132665 1RB#0 23.22 23.72 PASS
Band66 | 1.4MHz QPSK 132665 1RB#2 23.33 23.83 PASS
Band66 1.4MHz QPSK 132665 1RB#5 23.20 23.70 PASS
Band66 1.4MHz QPSK 132665 3RB#0 23.21 23.71 PASS
Band66 1.4MHz QPSK 132665 3RB#1 23.19 23.69 PASS
Band66 | 1.4MHz QPSK 132665 3RB#3 23.20 23.70 PASS
Band66 1.4MHz QPSK 132665 6RB#0 22.18 22.68 PASS
Band66 1.4MHz 16QAM 131979 1RB#0 2213 22.63 PASS
Band66 1.4MHz 16QAM 131979 1RB#2 22.18 22.68 PASS
Band66 1.4MHz 16QAM 131979 1RB#5 2211 22.61 PASS
Band66 1.4MHz 16QAM 131979 3RB#0 2213 22.63 PASS
Band66 1.4MHz 16QAM 131979 3RB#1 2213 22.63 PASS
Band66 1.4MHz 16QAM 131979 3RB#3 22.18 22.68 PASS
Band66 1.4MHz 16QAM 131979 6RB#0 21.17 21.67 PASS
Band66 1.4MHz 16QAM 132322 1RB#0 22.38 22.88 PASS




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2022-0064-RF8-A17 Page 2 of 132

Band66 | 1.4MHz 16QAM 132322 1RB#2 22.24 22.74 PASS
Band66 | 1.4MHz 16QAM 132322 1RB#5 22.23 22.73 PASS
Band66 | 1.4MHz 16QAM 132322 3RB#0 22.26 22.76 PASS
Band66 | 1.4MHz 16QAM 132322 3RB#1 22.38 22.88 PASS
Band66 | 1.4MHz 16QAM 132322 3RB#3 22.24 22.74 PASS
Band66 | 1.4MHz 16QAM 132322 6RB#0 21.14 21.64 PASS
Band66 | 1.4MHz 16QAM 132665 1RB#0 22.16 22.66 PASS
Band66 | 1.4MHz 16QAM 132665 1RB#2 22.33 22.83 PASS
Band66 | 1.4MHz 16QAM 132665 1RB#5 22.26 22.76 PASS
Band66 | 1.4MHz 16QAM 132665 3RB#0 22.32 22.82 PASS
Band66 | 1.4MHz 16QAM 132665 3RB#1 22.20 22.70 PASS
Band66 | 1.4MHz 16QAM 132665 3RB#3 22.28 22.78 PASS
Band66 | 1.4MHz 16QAM 132665 6RB#0 21.20 21.70 PASS
Band66 | 1.4MHz 64QAM 131979 1RB#0 21.25 21.75 PASS
Band66 | 1.4MHz 64QAM 131979 1RB#2 20.99 21.49 PASS
Band66 | 1.4MHz 64QAM 131979 1RB#5 21.30 21.80 PASS
Band66 | 1.4MHz 64QAM 131979 3RB#0 21.09 21.59 PASS
Band66 | 1.4MHz 64QAM 131979 3RB#1 2117 21.67 PASS
Band66 | 1.4MHz 64QAM 131979 3RB#3 2117 21.67 PASS
Band66 | 1.4MHz 64QAM 131979 6RB#0 20.13 20.63 PASS
Band66 | 1.4MHz 64QAM 132322 1RB#0 21.11 21.61 PASS
Band66 | 1.4MHz 64QAM 132322 1RB#2 21.27 21.77 PASS
Band66 | 1.4MHz 64QAM 132322 1RB#5 21.45 21.95 PASS
Band66 | 1.4MHz 64QAM 132322 3RB#0 21.34 21.84 PASS
Band66 | 1.4MHz 64QAM 132322 3RB#1 21.28 21.78 PASS
Band66 | 1.4MHz 64QAM 132322 3RB#3 21.25 21.75 PASS
Band66 | 1.4MHz 64QAM 132322 6RB#0 20.26 20.76 PASS
Band66 | 1.4MHz 64QAM 132665 1RB#0 21.18 21.68 PASS
Band66 | 1.4MHz 64QAM 132665 1RB#2 21.28 21.78 PASS
Band66 | 1.4MHz 64QAM 132665 1RB#5 21.16 21.66 PASS
Band66 | 1.4MHz 64QAM 132665 3RB#0 21.28 21.78 PASS
Band66 | 1.4MHz 64QAM 132665 3RB#1 21.29 21.79 PASS
Band66 | 1.4MHz 64QAM 132665 3RB#3 21.22 21.72 PASS
Band66 | 1.4MHz 64QAM 132665 6RB#0 20.20 20.70 PASS
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Band66 3MHz QPSK 131987 1RB#0 22.99 23.49 PASS
Band66 3MHz QPSK 131987 1RB#8 23.11 23.61 PASS
Band66 3MHz QPSK 131987 1RB#14 22.97 23.47 PASS
Band66 3MHz QPSK 131987 8RB#0 2214 22.64 PASS
Band66 3MHz QPSK 131987 8RB#4 22.16 22.66 PASS
Band66 3MHz QPSK 131987 8RB#7 2212 22.62 PASS
Band66 3MHz QPSK 131987 15RB#0 22.11 22.61 PASS
Band66 3MHz QPSK 132322 1RB#0 23.05 23.55 PASS
Band66 3MHz QPSK 132322 1RB#8 23.12 23.62 PASS
Band66 3MHz QPSK 132322 1RB#14 23.04 23.54 PASS
Band66 3MHz QPSK 132322 8RB#0 2217 22.67 PASS
Band66 3MHz QPSK 132322 8RB#4 22.18 22.68 PASS
Band66 3MHz QPSK 132322 8RB#7 22.20 22.70 PASS
Band66 3MHz QPSK 132322 15RB#0 22.20 22.70 PASS
Band66 3MHz QPSK 132657 1RB#0 23.09 23.59 PASS
Band66 3MHz QPSK 132657 1RB#8 23.20 23.70 PASS
Band66 3MHz QPSK 132657 1RB#14 23.13 23.63 PASS
Band66 3MHz QPSK 132657 8RB#0 22.15 22.65 PASS
Band66 3MHz QPSK 132657 8RB#4 2217 22.67 PASS
Band66 3MHz QPSK 132657 8RB#7 22.18 22.68 PASS
Band66 3MHz QPSK 132657 15RB#0 22.08 22.58 PASS
Band66 3MHz 16QAM 131987 1RB#0 2210 22.60 PASS
Band66 3MHz 16QAM 131987 1RB#8 22.27 22.77 PASS
Band66 3MHz 16QAM 131987 1RB#14 22.13 22.63 PASS
Band66 3MHz 16QAM 131987 8RB#0 21.13 21.63 PASS
Band66 3MHz 16QAM 131987 8RB#4 21.13 21.63 PASS
Band66 3MHz 16QAM 131987 8RB#7 21.19 21.69 PASS
Band66 3MHz 16QAM 131987 15RB#0 2112 21.62 PASS
Band66 3MHz 16QAM 132322 1RB#0 22.37 22.87 PASS
Band66 3MHz 16QAM 132322 1RB#8 22.34 22.84 PASS
Band66 3MHz 16QAM 132322 1RB#14 22.25 22.75 PASS
Band66 3MHz 16QAM 132322 8RB#0 21.27 21.77 PASS
Band66 3MHz 16QAM 132322 8RB#4 21.20 21.70 PASS
Band66 3MHz 16QAM 132322 8RB#7 21.18 21.68 PASS
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Band66 3MHz 16QAM 132322 15RB#0 21.23 21.73 PASS
Band66 3MHz 16QAM 132657 1RB#0 22.05 22.55 PASS
Band66 3MHz 16QAM 132657 1RB#8 22.25 22.75 PASS
Band66 3MHz 16QAM 132657 1RB#14 22.16 22.66 PASS
Band66 3MHz 16QAM 132657 8RB#0 21.10 21.60 PASS
Band66 3MHz 16QAM 132657 8RB#4 21.19 21.69 PASS
Band66 3MHz 16QAM 132657 8RB#7 21.27 21.77 PASS
Band66 3MHz 16QAM 132657 15RB#0 21.16 21.66 PASS
Band66 3MHz 64QAM 131987 1RB#0 21.24 21.74 PASS
Band66 3MHz 64QAM 131987 1RB#8 21.18 21.68 PASS
Band66 3MHz 64QAM 131987 1RB#14 21.21 21.711 PASS
Band66 3MHz 64QAM 131987 8RB#0 20.18 20.68 PASS
Band66 3MHz 64QAM 131987 8RB#4 19.99 20.49 PASS
Band66 3MHz 64QAM 131987 8RB#7 20.14 20.64 PASS
Band66 3MHz 64QAM 131987 15RB#0 20.12 20.62 PASS
Band66 3MHz 64QAM 132322 1RB#0 21.31 21.81 PASS
Band66 3MHz 64QAM 132322 1RB#8 21.41 21.91 PASS
Band66 3MHz 64QAM 132322 1RB#14 21.41 21.91 PASS
Band66 3MHz 64QAM 132322 8RB#0 20.24 20.74 PASS
Band66 3MHz 64QAM 132322 8RB#4 20.21 20.71 PASS
Band66 3MHz 64QAM 132322 8RB#7 20.33 20.83 PASS
Band66 3MHz 64QAM 132322 15RB#0 20.21 20.71 PASS
Band66 3MHz 64QAM 132657 1RB#0 21.08 21.58 PASS
Band66 3MHz 64QAM 132657 1RB#8 21.32 21.82 PASS
Band66 3MHz 64QAM 132657 1RB#14 21.29 21.79 PASS
Band66 3MHz 64QAM 132657 8RB#0 20.18 20.68 PASS
Band66 3MHz 64QAM 132657 8RB#4 20.10 20.60 PASS
Band66 3MHz 64QAM 132657 8RB#7 20.26 20.76 PASS
Band66 3MHz 64QAM 132657 15RB#0 20.12 20.62 PASS
Band66 5MHz QPSK 131997 1RB#0 23.02 23.52 PASS
Band66 5MHz QPSK 131997 1RB#12 23.16 23.66 PASS
Band66 5MHz QPSK 131997 1RB#24 23.06 23.56 PASS
Band66 5MHz QPSK 131997 12RB#0 22.19 22.69 PASS
Band66 5MHz QPSK 131997 12RB#6 22.15 22.65 PASS
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Band66 5MHz QPSK 131997 12RB#13 22.13 22.63 PASS
Band66 5MHz QPSK 131997 25RB#0 2217 22.67 PASS
Band66 5MHz QPSK 132322 1RB#0 23.10 23.60 PASS
Band66 5MHz QPSK 132322 1RB#12 23.21 23.71 PASS
Band66 5MHz QPSK 132322 1RB#24 23.16 23.66 PASS
Band66 5MHz QPSK 132322 12RB#0 22.19 22.69 PASS
Band66 5MHz QPSK 132322 12RB#6 22.18 22.68 PASS
Band66 5MHz QPSK 132322 12RB#13 2219 22.69 PASS
Band66 5MHz QPSK 132322 25RB#0 22.23 22.73 PASS
Band66 5MHz QPSK 132647 1RB#0 23.19 23.69 PASS
Band66 5MHz QPSK 132647 1RB#12 23.32 23.82 PASS
Band66 5MHz QPSK 132647 1RB#24 23.23 23.73 PASS
Band66 5MHz QPSK 132647 12RB#0 22.23 22.73 PASS
Band66 5MHz QPSK 132647 12RB#6 22.22 22.72 PASS
Band66 5MHz QPSK 132647 12RB#13 22.25 22.75 PASS
Band66 5MHz QPSK 132647 25RB#0 22.21 22.711 PASS
Band66 5MHz 16QAM 131997 1RB#0 22.29 22.79 PASS
Band66 5MHz 16QAM 131997 1RB#12 2219 22.69 PASS
Band66 5MHz 16QAM 131997 1RB#24 2217 22.67 PASS
Band66 5MHz 16QAM 131997 12RB#0 21.13 21.63 PASS
Band66 5MHz 16QAM 131997 12RB#6 21.21 21.71 PASS
Band66 5MHz 16QAM 131997 12RB#13 21.21 21.711 PASS
Band66 5MHz 16QAM 131997 25RB#0 21.21 21.71 PASS
Band66 5MHz 16QAM 132322 1RB#0 22.43 22.93 PASS
Band66 5MHz 16QAM 132322 1RB#12 22.51 23.01 PASS
Band66 5MHz 16QAM 132322 1RB#24 22.38 22.88 PASS
Band66 5MHz 16QAM 132322 12RB#0 21.15 21.65 PASS
Band66 5MHz 16QAM 132322 12RB#6 2117 21.67 PASS
Band66 5MHz 16QAM 132322 12RB#13 21.28 21.78 PASS
Band66 5MHz 16QAM 132322 25RB#0 21.25 21.75 PASS
Band66 5MHz 16QAM 132647 1RB#0 22.37 22.87 PASS
Band66 5MHz 16QAM 132647 1RB#12 2217 22.67 PASS
Band66 5MHz 16QAM 132647 1RB#24 22.22 22.72 PASS
Band66 5MHz 16QAM 132647 12RB#0 21.14 21.64 PASS
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Band66 5MHz 16QAM 132647 12RB#6 21.26 21.76 PASS
Band66 5MHz 16QAM 132647 12RB#13 21.21 21.711 PASS
Band66 5MHz 16QAM 132647 25RB#0 21.19 21.69 PASS
Band66 5MHz 64QAM 131997 1RB#0 21.31 21.81 PASS
Band66 5MHz 64QAM 131997 1RB#12 21.27 21.77 PASS
Band66 5MHz 64QAM 131997 1RB#24 21.22 21.72 PASS
Band66 5MHz 64QAM 131997 12RB#0 20.14 20.64 PASS
Band66 5MHz 64QAM 131997 12RB#6 20.20 20.70 PASS
Band66 5MHz 64QAM 131997 12RB#13 20.18 20.68 PASS
Band66 5MHz 64QAM 131997 25RB#0 20.15 20.65 PASS
Band66 5MHz 64QAM 132322 1RB#0 21.18 21.68 PASS
Band66 5MHz 64QAM 132322 1RB#12 21.36 21.86 PASS
Band66 5MHz 64QAM 132322 1RB#24 21.22 21.72 PASS
Band66 5MHz 64QAM 132322 12RB#0 20.16 20.66 PASS
Band66 5MHz 64QAM 132322 12RB#6 20.22 20.72 PASS
Band66 5MHz 64QAM 132322 12RB#13 20.26 20.76 PASS
Band66 5MHz 64QAM 132322 25RB#0 20.23 20.73 PASS
Band66 5MHz 64QAM 132647 1RB#0 21.38 21.88 PASS
Band66 5MHz 64QAM 132647 1RB#12 21.54 22.04 PASS
Band66 5MHz 64QAM 132647 1RB#24 21.35 21.85 PASS
Band66 5MHz 64QAM 132647 12RB#0 20.22 20.72 PASS
Band66 5MHz 64QAM 132647 12RB#6 20.28 20.78 PASS
Band66 5MHz 64QAM 132647 12RB#13 20.22 20.72 PASS
Band66 5MHz 64QAM 132647 25RB#0 20.17 20.67 PASS
Band66 10MHz QPSK 132022 1RB#0 23.07 23.57 PASS
Band66 10MHz QPSK 132022 1RB#24 23.13 23.63 PASS
Band66 10MHz QPSK 132022 1RB#49 23.12 23.62 PASS
Band66 10MHz QPSK 132022 25RB#0 22.23 22.73 PASS
Band66 10MHz QPSK 132022 25RB#12 2219 22.69 PASS
Band66 10MHz QPSK 132022 25RB#25 22.21 22.711 PASS
Band66 10MHz QPSK 132022 50RB#0 22.26 22.76 PASS
Band66 10MHz QPSK 132322 1RB#0 23.17 23.67 PASS
Band66 10MHz QPSK 132322 1RB#24 23.24 23.74 PASS
Band66 10MHz QPSK 132322 1RB#49 23.28 23.78 PASS
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Band66 10MHz QPSK 132322 25RB#0 22.22 22.72 PASS
Band66 10MHz QPSK 132322 25RB#12 22.19 22.69 PASS
Band66 10MHz QPSK 132322 25RB#25 22.25 22.75 PASS
Band66 10MHz QPSK 132322 50RB#0 22.30 22.80 PASS
Band66 10MHz QPSK 132622 1RB#0 23.27 23.77 PASS
Band66 10MHz QPSK 132622 1RB#24 23.23 23.73 PASS
Band66 10MHz QPSK 132622 1RB#49 23.30 23.80 PASS
Band66 10MHz QPSK 132622 25RB#0 22.16 22.66 PASS
Band66 10MHz QPSK 132622 25RB#12 2212 22.62 PASS
Band66 10MHz QPSK 132622 25RB#25 22.24 22.74 PASS
Band66 10MHz QPSK 132622 50RB#0 22.24 22.74 PASS
Band66 10MHz 16QAM 132022 1RB#0 22.07 22.57 PASS
Band66 10MHz 16QAM 132022 1RB#24 22.28 22.78 PASS
Band66 10MHz 16QAM 132022 1RB#49 22.18 22.68 PASS
Band66 10MHz 16QAM 132022 25RB#0 21.22 21.72 PASS
Band66 10MHz 16QAM 132022 25RB#12 21.23 21.73 PASS
Band66 10MHz 16QAM 132022 25RB#25 21.23 21.73 PASS
Band66 10MHz 16QAM 132022 50RB#0 21.25 21.75 PASS
Band66 10MHz 16QAM 132322 1RB#0 22.28 22.78 PASS
Band66 10MHz 16QAM 132322 1RB#24 22.33 22.83 PASS
Band66 10MHz 16QAM 132322 1RB#49 22.33 22.83 PASS
Band66 10MHz 16QAM 132322 25RB#0 21.23 21.73 PASS
Band66 10MHz 16QAM 132322 25RB#12 21.19 21.69 PASS
Band66 10MHz 16QAM 132322 25RB#25 21.33 21.83 PASS
Band66 10MHz 16QAM 132322 50RB#0 21.29 21.79 PASS
Band66 10MHz 16QAM 132622 1RB#0 22.14 22.64 PASS
Band66 10MHz 16QAM 132622 1RB#24 22.22 22.72 PASS
Band66 10MHz 16QAM 132622 1RB#49 2217 22.67 PASS
Band66 10MHz 16QAM 132622 25RB#0 21.18 21.68 PASS
Band66 10MHz 16QAM 132622 25RB#12 21.14 21.64 PASS
Band66 10MHz 16QAM 132622 25RB#25 21.26 21.76 PASS
Band66 10MHz 16QAM 132622 50RB#0 21.24 21.74 PASS
Band66 10MHz 64QAM 132022 1RB#0 21.28 21.78 PASS
Band66 10MHz 64QAM 132022 1RB#24 21.34 21.84 PASS
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Band66 10MHz 64QAM 132022 1RB#49 21.37 21.87 PASS
Band66 10MHz 64QAM 132022 25RB#0 20.22 20.72 PASS
Band66 10MHz 64QAM 132022 25RB#12 20.23 20.73 PASS
Band66 10MHz 64QAM 132022 25RB#25 20.25 20.75 PASS
Band66 10MHz 64QAM 132022 50RB#0 20.24 20.74 PASS
Band66 10MHz 64QAM 132322 1RB#0 21.51 22.01 PASS
Band66 10MHz 64QAM 132322 1RB#24 21.54 22.04 PASS
Band66 10MHz 64QAM 132322 1RB#49 21.61 22.11 PASS
Band66 10MHz 64QAM 132322 25RB#0 20.17 20.67 PASS
Band66 10MHz 64QAM 132322 25RB#12 20.17 20.67 PASS
Band66 10MHz 64QAM 132322 25RB#25 20.29 20.79 PASS
Band66 10MHz 64QAM 132322 50RB#0 20.34 20.84 PASS
Band66 10MHz 64QAM 132622 1RB#0 21.41 21.91 PASS
Band66 10MHz 64QAM 132622 1RB#24 21.25 21.75 PASS
Band66 10MHz 64QAM 132622 1RB#49 21.29 21.79 PASS
Band66 10MHz 64QAM 132622 25RB#0 20.21 20.71 PASS
Band66 10MHz 64QAM 132622 25RB#12 20.15 20.65 PASS
Band66 10MHz 64QAM 132622 25RB#25 20.25 20.75 PASS
Band66 10MHz 64QAM 132622 50RB#0 20.27 20.77 PASS
Band66 15MHz QPSK 132047 1RB#0 22.88 23.38 PASS
Band66 15MHz QPSK 132047 1RB#38 22.97 23.47 PASS
Band66 15MHz QPSK 132047 1RB#74 23.05 23.55 PASS
Band66 15MHz QPSK 132047 38RB#0 22.15 22.65 PASS
Band66 15MHz QPSK 132047 38RB#18 22.13 22.63 PASS
Band66 15MHz QPSK 132047 38RB#37 2210 22.60 PASS
Band66 15MHz QPSK 132047 75RB#0 22.09 22.59 PASS
Band66 15MHz QPSK 132322 1RB#0 22.94 23.44 PASS
Band66 15MHz QPSK 132322 1RB#38 23.03 23.53 PASS
Band66 15MHz QPSK 132322 1RB#74 23.04 23.54 PASS
Band66 15MHz QPSK 132322 38RB#0 2217 22.67 PASS
Band66 15MHz QPSK 132322 38RB#18 22.18 22.68 PASS
Band66 15MHz QPSK 132322 38RB#37 22.16 22.66 PASS
Band66 15MHz QPSK 132322 75RB#0 22.16 22.66 PASS
Band66 15MHz QPSK 132597 1RB#0 23.10 23.60 PASS
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Band66 15MHz QPSK 132597 1RB#38 23.01 23.51 PASS
Band66 15MHz QPSK 132597 1RB#74 22.98 23.48 PASS
Band66 15MHz QPSK 132597 38RB#0 22.09 22.59 PASS
Band66 15MHz QPSK 132597 38RB#18 22.09 22.59 PASS
Band66 15MHz QPSK 132597 38RB#37 22.07 22.57 PASS
Band66 15MHz QPSK 132597 75RB#0 22.06 22.56 PASS
Band66 15MHz 16QAM 132047 1RB#0 2214 22.64 PASS
Band66 15MHz 16QAM 132047 1RB#38 21.89 22.39 PASS
Band66 15MHz 16QAM 132047 1RB#74 22.02 22.52 PASS
Band66 15MHz 16QAM 132047 38RB#0 22.09 22.59 PASS
Band66 15MHz 16QAM 132047 38RB#18 2213 22.63 PASS
Band66 15MHz 16QAM 132047 38RB#37 2213 22.63 PASS
Band66 15MHz 16QAM 132047 75RB#0 21.12 21.62 PASS
Band66 15MHz 16QAM 132322 1RB#0 2214 22.64 PASS
Band66 15MHz 16QAM 132322 1RB#38 22.30 22.80 PASS
Band66 15MHz 16QAM 132322 1RB#74 22.33 22.83 PASS
Band66 15MHz 16QAM 132322 38RB#0 2217 22.67 PASS
Band66 15MHz 16QAM 132322 38RB#18 22.18 22.68 PASS
Band66 15MHz 16QAM 132322 38RB#37 22.20 22.70 PASS
Band66 15MHz 16QAM 132322 75RB#0 21.20 21.70 PASS
Band66 15MHz 16QAM 132597 1RB#0 22.16 22.66 PASS
Band66 15MHz 16QAM 132597 1RB#38 22.20 22.70 PASS
Band66 15MHz 16QAM 132597 1RB#74 22.08 22.58 PASS
Band66 15MHz 16QAM 132597 38RB#0 22.08 22.58 PASS
Band66 15MHz 16QAM 132597 38RB#18 22.02 22.52 PASS
Band66 15MHz 16QAM 132597 38RB#37 22.07 22.57 PASS
Band66 15MHz 16QAM 132597 75RB#0 21.08 21.58 PASS
Band66 15MHz 64QAM 132047 1RB#0 21.01 21.51 PASS
Band66 15MHz 64QAM 132047 1RB#38 21.38 21.88 PASS
Band66 15MHz 64QAM 132047 1RB#74 21.34 21.84 PASS
Band66 15MHz 64QAM 132047 38RB#0 22.08 22.58 PASS
Band66 15MHz 64QAM 132047 38RB#18 22.11 22.61 PASS
Band66 15MHz 64QAM 132047 38RB#37 22.11 22.61 PASS
Band66 15MHz 64QAM 132047 75RB#0 20.12 20.62 PASS
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Band66 15MHz 64QAM 132322 1RB#0 21.04 21.54 PASS
Band66 15MHz 64QAM 132322 1RB#38 21.24 21.74 PASS
Band66 15MHz 64QAM 132322 1RB#74 21.25 21.75 PASS
Band66 15MHz 64QAM 132322 38RB#0 22.16 22.66 PASS
Band66 15MHz 64QAM 132322 38RB#18 2217 22.67 PASS
Band66 15MHz 64QAM 132322 38RB#37 22.16 22.66 PASS
Band66 15MHz 64QAM 132322 75RB#0 20.13 20.63 PASS
Band66 15MHz 64QAM 132597 1RB#0 21.22 21.72 PASS
Band66 15MHz 64QAM 132597 1RB#38 21.02 21.52 PASS
Band66 15MHz 64QAM 132597 1RB#74 21.05 21.55 PASS
Band66 15MHz 64QAM 132597 38RB#0 22.04 22.54 PASS
Band66 15MHz 64QAM 132597 38RB#18 22.07 22.57 PASS
Band66 15MHz 64QAM 132597 38RB#37 22.07 22.57 PASS
Band66 15MHz 64QAM 132597 75RB#0 20.06 20.56 PASS
Band66 | 20MHz QPSK 132072 1RB#0 23.12 23.62 PASS
Band66 | 20MHz QPSK 132072 1RB#49 22.95 23.45 PASS
Band66 | 20MHz QPSK 132072 1RB#99 23.26 23.76 PASS
Band66 | 20MHz QPSK 132072 50RB#0 2213 22.63 PASS
Band66 | 20MHz QPSK 132072 50RB#25 22.11 22.61 PASS
Band66 | 20MHz QPSK 132072 50RB#50 22.18 22.68 PASS
Band66 | 20MHz QPSK 132072 100RB#0 2212 22.62 PASS
Band66 | 20MHz QPSK 132322 1RB#0 23.04 23.54 PASS
Band66 | 20MHz QPSK 132322 1RB#49 23.06 23.56 PASS
Band66 | 20MHz QPSK 132322 1RB#99 23.21 23.71 PASS
Band66 | 20MHz QPSK 132322 50RB#0 22.07 22.57 PASS
Band66 | 20MHz QPSK 132322 50RB#25 22.13 22.63 PASS
Band66 | 20MHz QPSK 132322 50RB#50 22.20 22.70 PASS
Band66 | 20MHz QPSK 132322 100RB#0 22.21 22.711 PASS
Band66 | 20MHz QPSK 132572 1RB#0 23.01 23.51 PASS
Band66 | 20MHz QPSK 132572 1RB#49 23.10 23.60 PASS
Band66 | 20MHz QPSK 132572 1RB#99 23.07 23.57 PASS
Band66 | 20MHz QPSK 132572 50RB#0 22.06 22.56 PASS
Band66 | 20MHz QPSK 132572 50RB#25 22.07 22.57 PASS
Band66 | 20MHz QPSK 132572 50RB#50 22.19 22.69 PASS
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Band66 | 20MHz QPSK 132572 100RB#0 2212 22.62 PASS
Band66 | 20MHz 16QAM 132072 1RB#0 22.08 22.58 PASS
Band66 | 20MHz 16QAM 132072 1RB#49 22.22 22.72 PASS
Band66 | 20MHz 16QAM 132072 1RB#99 22.18 22.68 PASS
Band66 | 20MHz 16QAM 132072 50RB#0 21.11 21.61 PASS
Band66 | 20MHz 16QAM 132072 50RB#25 21.12 21.62 PASS
Band66 | 20MHz 16QAM 132072 50RB#50 2117 21.67 PASS
Band66 | 20MHz 16QAM 132072 100RB#0 21.16 21.66 PASS
Band66 | 20MHz 16QAM 132322 1RB#0 22.19 22.69 PASS
Band66 | 20MHz 16QAM 132322 1RB#49 22.10 22.60 PASS
Band66 | 20MHz 16QAM 132322 1RB#99 22.21 22.711 PASS
Band66 | 20MHz 16QAM 132322 50RB#0 21.10 21.60 PASS
Band66 | 20MHz 16QAM 132322 50RB#25 21.15 21.65 PASS
Band66 | 20MHz 16QAM 132322 50RB#50 21.28 21.78 PASS
Band66 | 20MHz 16QAM 132322 100RB#0 21.20 21.70 PASS
Band66 | 20MHz 16QAM 132572 1RB#0 2214 22.64 PASS
Band66 | 20MHz 16QAM 132572 1RB#49 22.06 22.56 PASS
Band66 | 20MHz 16QAM 132572 1RB#99 21.98 22.48 PASS
Band66 | 20MHz 16QAM 132572 50RB#0 2112 21.62 PASS
Band66 | 20MHz 16QAM 132572 50RB#25 21.09 21.59 PASS
Band66 | 20MHz 16QAM 132572 50RB#50 2117 21.67 PASS
Band66 | 20MHz 16QAM 132572 100RB#0 21.09 21.59 PASS
Band66 | 20MHz 64QAM 132072 1RB#0 21.16 21.66 PASS
Band66 | 20MHz 64QAM 132072 1RB#49 21.21 21.711 PASS
Band66 | 20MHz 64QAM 132072 1RB#99 21.30 21.80 PASS
Band66 | 20MHz 64QAM 132072 50RB#0 20.13 20.63 PASS
Band66 | 20MHz 64QAM 132072 50RB#25 20.11 20.61 PASS
Band66 | 20MHz 64QAM 132072 50RB#50 20.18 20.68 PASS
Band66 | 20MHz 64QAM 132072 100RB#0 20.13 20.63 PASS
Band66 | 20MHz 64QAM 132322 1RB#0 21.18 21.68 PASS
Band66 | 20MHz 64QAM 132322 1RB#49 21.38 21.88 PASS
Band66 | 20MHz 64QAM 132322 1RB#99 21.45 21.95 PASS
Band66 | 20MHz 64QAM 132322 50RB#0 20.10 20.60 PASS
Band66 | 20MHz 64QAM 132322 50RB#25 20.12 20.62 PASS
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Band66 | 20MHz 64QAM 132322 50RB#50 20.26 20.76 PASS
Band66 | 20MHz 64QAM 132322 100RB#0 20.22 20.72 PASS
Band66 | 20MHz 64QAM 132572 1RB#0 21.11 21.61 PASS
Band66 | 20MHz 64QAM 132572 1RB#49 2112 21.62 PASS
Band66 | 20MHz 64QAM 132572 1RB#99 21.03 21.53 PASS
Band66 | 20MHz 64QAM 132572 50RB#0 20.10 20.60 PASS
Band66 | 20MHz 64QAM 132572 50RB#25 20.11 20.61 PASS
Band66 | 20MHz 64QAM 132572 50RB#50 20.14 20.64 PASS
Band66 | 20MHz 64QAM 132572 100RB#0 20.11 20.61 PASS
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Appendix B: Peak-to-Average Ratio(CCDF)

Test Result

Band Bandwidth | Modulation | Channel | RB Configuration Result(dB) Limit(dB) | Verdict
Band66 | 1.4MHz QPSK 131979 1RB#0 3.60 13 PASS
Band66 | 1.4MHz QPSK 131979 6RB#0 4.44 13 PASS
Band66 | 1.4MHz QPSK 132322 1RB#0 3.68 13 PASS
Band66 | 1.4MHz QPSK 132322 6RB#0 4.52 13 PASS
Band66 | 1.4MHz QPSK 132665 1RB#0 3.76 13 PASS
Band66 | 1.4MHz QPSK 132665 6RB#0 4.56 13 PASS
Band66 | 1.4MHz 16QAM | 131979 1RB#0 4.48 13 PASS
Band66 | 1.4MHz 16QAM | 131979 6RB#0 5.48 13 PASS
Band66 | 1.4MHz 16QAM | 132322 1RB#0 4.68 13 PASS
Band66 | 1.4MHz 16QAM | 132322 6RB#0 5.40 13 PASS
Band66 | 1.4MHz 16QAM | 132665 1RB#0 452 13 PASS
Band66 | 1.4MHz 16QAM | 132665 6RB#0 5.48 13 PASS
Band66 | 1.4MHz 64QAM | 131979 1RB#0 5.36 13 PASS
Band66 | 1.4MHz 64QAM | 131979 6RB#0 6.44 13 PASS
Band66 | 1.4MHz 64QAM | 132322 1RB#0 5.32 13 PASS
Band66 | 1.4MHz 64QAM | 132322 6RB#0 6.48 13 PASS
Band66 | 1.4MHz 64QAM | 132665 1RB#0 5.44 13 PASS
Band66 | 1.4MHz 64QAM | 132665 6RB#0 6.36 13 PASS
Band66 3MHz QPSK 131987 1RB#0 3.68 13 PASS
Band66 3MHz QPSK 131987 15RB#0 4.48 13 PASS
Band66 3MHz QPSK 132322 1RB#0 3.76 13 PASS
Band66 3MHz QPSK 132322 15RB#0 4.56 13 PASS
Band66 3MHz QPSK 132657 1RB#0 3.76 13 PASS
Band66 3MHz QPSK 132657 15RB#0 4.56 13 PASS
Band66 3MHz 16QAM | 131987 1RB#0 4.52 13 PASS
Band66 3MHz 16QAM | 131987 15RB#0 5.48 13 PASS
Band66 3MHz 16QAM | 132322 1RB#0 4.56 13 PASS
Band66 3MHz 16QAM | 132322 15RB#0 5.44 13 PASS
Band66 3MHz 16QAM | 132657 1RB#0 4.72 13 PASS
Band66 3MHz 16QAM | 132657 15RB#0 5.52 13 PASS
Band66 3MHz 64QAM | 131987 1RB#0 5.36 13 PASS
Band66 3MHz 64QAM | 131987 15RB#0 6.40 13 PASS




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2022-0064-RF8-A17 Page 14 of 132
Band66 3MHz 64QAM | 132322 1RB#0 5.44 13 PASS
Band66 3MHz 64QAM | 132322 15RB#0 6.36 13 PASS
Band66 3MHz 64QAM | 132657 1RB#0 5.52 13 PASS
Band66 3MHz 64QAM | 132657 15RB#0 6.48 13 PASS
Band66 5MHz QPSK 131997 1RB#0 3.68 13 PASS
Band66 5MHz QPSK 131997 25RB#0 4.52 13 PASS
Band66 5MHz QPSK 132322 1RB#0 3.68 13 PASS
Band66 5MHz QPSK 132322 25RB#0 4.52 13 PASS
Band66 5MHz QPSK 132647 1RB#0 3.68 13 PASS
Band66 5MHz QPSK 132647 25RB#0 4.60 13 PASS
Band66 5MHz 16QAM | 131997 1RB#0 4.52 13 PASS
Band66 5MHz 16QAM | 131997 25RB#0 5.48 13 PASS
Band66 5MHz 16QAM | 132322 1RB#0 4.52 13 PASS
Band66 5MHz 16QAM | 132322 25RB#0 5.52 13 PASS
Band66 5MHz 16QAM | 132647 1RB#0 4.48 13 PASS
Band66 5MHz 16QAM | 132647 25RB#0 5.56 13 PASS
Band66 5MHz 64QAM | 131997 1RB#0 5.36 13 PASS
Band66 5MHz 64QAM | 131997 25RB#0 6.40 13 PASS
Band66 5MHz 64QAM | 132322 1RB#0 5.44 13 PASS
Band66 5MHz 64QAM | 132322 25RB#0 6.36 13 PASS
Band66 5MHz 64QAM | 132647 1RB#0 5.56 13 PASS
Band66 5MHz 64QAM | 132647 25RB#0 6.36 13 PASS
Band66 | 10MHz QPSK 132022 1RB#0 3.52 13 PASS
Band66 | 10MHz QPSK 132022 50RB#0 4.64 13 PASS
Band66 | 10MHz QPSK 132322 1RB#0 3.68 13 PASS
Band66 | 10MHz QPSK 132322 50RB#0 4.60 13 PASS
Band66 | 10MHz QPSK 132622 1RB#0 3.56 13 PASS
Band66 | 10MHz QPSK 132622 50RB#0 4.76 13 PASS
Band66 | 10MHz 16QAM | 132022 1RB#0 4.68 13 PASS
Band66 | 10MHz 16QAM | 132022 50RB#0 5.52 13 PASS
Band66 | 10MHz 16QAM | 132322 1RB#0 4.72 13 PASS
Band66 | 10MHz 16QAM | 132322 50RB#0 5.52 13 PASS
Band66 | 10MHz 16QAM | 132622 1RB#0 4.48 13 PASS
Band66 | 10MHz 16QAM | 132622 50RB#0 5.68 13 PASS
Band66 | 10MHz 64QAM | 132022 1RB#0 5.44 13 PASS
Band66 | 10MHz 64QAM | 132022 50RB#0 6.40 13 PASS
Band66 | 10MHz 64QAM | 132322 1RB#0 5.44 13 PASS
Band66 | 10MHz 64QAM | 132322 50RB#0 6.44 13 PASS
Band66 | 10MHz 64QAM | 132622 1RB#0 5.28 13 PASS
Band66 | 10MHz 64QAM | 132622 50RB#0 6.44 13 PASS
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Band66 | 15MHz QPSK 132047 1RB#0 3.68 13 PASS
Band66 | 15MHz QPSK 132047 75RB#0 4.72 13 PASS
Band66 | 15MHz QPSK 132322 1RB#0 3.60 13 PASS
Band66 | 15MHz QPSK 132322 75RB#0 4.72 13 PASS
Band66 | 15MHz QPSK 132597 1RB#0 3.60 13 PASS
Band66 | 15MHz QPSK 132597 75RB#0 5.04 13 PASS
Band66 | 15MHz 16QAM | 132047 1RB#0 4.72 13 PASS
Band66 | 15MHz 16QAM | 132047 75RB#0 5.56 13 PASS
Band66 | 15MHz 16QAM | 132322 1RB#0 5.00 13 PASS
Band66 | 15MHz 16QAM | 132322 75RB#0 5.72 13 PASS
Band66 | 15MHz 16QAM | 132597 1RB#0 4.44 13 PASS
Band66 | 15MHz 16QAM | 132597 75RB#0 5.92 13 PASS
Band66 | 15MHz 64QAM | 132047 1RB#0 5.40 13 PASS
Band66 | 15MHz 64QAM | 132047 75RB#0 6.48 13 PASS
Band66 | 15MHz 64QAM | 132322 1RB#0 5.44 13 PASS
Band66 | 15MHz 64QAM | 132322 75RB#0 6.36 13 PASS
Band66 | 15MHz 64QAM | 132597 1RB#0 5.36 13 PASS
Band66 | 15MHz 64QAM | 132597 75RB#0 6.52 13 PASS
Band66 | 20MHz QPSK 132072 1RB#0 3.60 13 PASS
Band66 | 20MHz QPSK 132072 100RB#0 4.64 13 PASS
Band66 | 20MHz QPSK 132322 1RB#0 3.88 13 PASS
Band66 | 20MHz QPSK 132322 100RB#0 4.84 13 PASS
Band66 | 20MHz QPSK 132572 1RB#0 3.88 13 PASS
Band66 | 20MHz QPSK 132572 100RB#0 5.04 13 PASS
Band66 | 20MHz 16QAM | 132072 1RB#0 4.52 13 PASS
Band66 | 20MHz 16QAM | 132072 100RB#0 5.68 13 PASS
Band66 | 20MHz 16QAM | 132322 1RB#0 4.80 13 PASS
Band66 | 20MHz 16QAM | 132322 100RB#0 5.68 13 PASS
Band66 | 20MHz 16QAM | 132572 1RB#0 4.68 13 PASS
Band66 | 20MHz 16QAM | 132572 100RB#0 5.92 13 PASS
Band66 | 20MHz 64QAM | 132072 1RB#0 5.52 13 PASS
Band66 | 20MHz 64QAM | 132072 100RB#0 6.44 13 PASS
Band66 | 20MHz 64QAM | 132322 1RB#0 5.48 13 PASS
Band66 | 20MHz 64QAM | 132322 100RB#0 6.52 13 PASS
Band66 | 20MHz 64QAM | 132572 1RB#0 5.60 13 PASS
Band66 | 20MHz 64QAM | 132572 100RB#0 6.56 13 PASS
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Test Graphs

Band66-1.4MHz-QPSK-131979-1RB#0

Band66-1.4MHz-QPSK-131979-6RB#0

Band66-1.4MHz-QPSK-132322-1RB#0
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Band66-1.4MHz-QPSK-132322-6RB#0

Band66-1.4MHz-QPSK-132665-1RB#0
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Band66-3MHz-QPSK-131987-1RB#0
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Appendix C: 26dB Bandwidth and Occupied Bandwidth

Test Result
= Occupied 26dB
Band Bandwidth | Modulation | Channel Bandwidth Bandwidth Verdict
Configuration
(MHz) (MHz)

Band66 | 1.4MHz QPSK 131979 6RB#0 1.099 1.35 PASS
Band66 | 1.4MHz QPSK 132322 6RB#0 1.083 1.24 PASS
Band66 | 1.4MHz QPSK 132665 6RB#0 1.084 1.24 PASS
Band66 | 1.4MHz 16QAM | 131979 6RB#0 1.083 1.23 PASS
Band66 | 1.4MHz 16QAM | 132322 6RB#0 1.084 1.24 PASS
Band66 | 1.4MHz 16QAM | 132665 6RB#0 1.084 1.23 PASS
Band66 | 1.4MHz 64QAM | 131979 6RB#0 1.084 1.24 PASS
Band66 | 1.4MHz 64QAM | 132322 6RB#0 1.083 1.24 PASS
Band66 | 1.4MHz 64QAM | 132665 6RB#0 1.084 1.24 PASS
Band66 3MHz QPSK 131987 15RB#0 2.678 2.88 PASS
Band66 3MHz QPSK 132322 15RB#0 2.679 2.88 PASS
Band66 3MHz QPSK 132657 15RB#0 2.678 2.88 PASS
Band66 3MHz 16QAM | 131987 15RB#0 2.679 2.88 PASS
Band66 3MHz 16QAM | 132322 15RB#0 2.677 2.88 PASS
Band66 3MHz 16QAM | 132657 15RB#0 2.678 2.88 PASS
Band66 3MHz 64QAM | 131987 15RB#0 2.679 2.88 PASS
Band66 3MHz 64QAM | 132322 15RB#0 2.679 2.87 PASS
Band66 3MHz 64QAM | 132657 15RB#0 2.678 2.87 PASS
Band66 5MHz QPSK 131997 25RB#0 4.507 4.78 PASS
Band66 5MHz QPSK 132322 25RB#0 4.506 4.78 PASS
Band66 5MHz QPSK 132647 25RB#0 4.503 4.80 PASS
Band66 5MHz 16QAM | 131997 25RB#0 4.511 4.81 PASS
Band66 5MHz 16QAM | 132322 25RB#0 4.508 4.80 PASS
Band66 5MHz 16QAM | 132647 25RB#0 4.502 4.80 PASS
Band66 5MHz 64QAM | 131997 25RB#0 4.504 4.78 PASS
Band66 5MHz 64QAM | 132322 25RB#0 4.501 4.78 PASS
Band66 5MHz 64QAM | 132647 25RB#0 4.502 4.78 PASS
Band66 | 10MHz QPSK 132022 50RB#0 9.06 9.80 PASS
Band66 | 10MHz QPSK 132322 50RB#0 9.046 9.80 PASS
Band66 | 10MHz QPSK 132622 50RB#0 9.062 9.80 PASS
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Band66 | 10MHz 16QAM | 132022 50RB#0 9.059 9.80 PASS
Band66 | 10MHz 16QAM | 132322 50RB#0 9.051 9.80 PASS
Band66 | 10MHz 16QAM | 132622 50RB#0 9.072 9.80 PASS
Band66 | 10MHz 64QAM | 132022 50RB#0 9.061 9.80 PASS
Band66 | 10MHz 64QAM | 132322 50RB#0 9.058 9.80 PASS
Band66 | 10MHz 64QAM | 132622 50RB#0 9.082 9.80 PASS
Band66 | 15MHz QPSK 132047 75RB#0 13.494 14.30 PASS
Band66 | 15MHz QPSK 132322 75RB#0 13.482 14.30 PASS
Band66 | 15MHz QPSK 132597 75RB#0 13.504 14.35 PASS
Band66 | 15MHz 16QAM | 132047 75RB#0 13.488 14.30 PASS
Band66 | 15MHz 16QAM | 132322 75RB#0 13.474 14.30 PASS
Band66 | 15MHz 16QAM | 132597 75RB#0 13.513 14.30 PASS
Band66 | 15MHz 64QAM | 132047 75RB#0 13.478 14.30 PASS
Band66 | 15MHz 64QAM | 132322 75RB#0 13.476 14.30 PASS
Band66 | 15MHz 64QAM | 132597 75RB#0 13.516 14.30 PASS
Band66 | 20MHz QPSK 132072 100RB#0 17.914 18.80 PASS
Band66 | 20MHz QPSK 132322 100RB#0 17.9 18.87 PASS
Band66 | 20MHz QPSK 132572 100RB#0 17.937 18.87 PASS
Band66 | 20MHz 16QAM | 132072 100RB#0 17.909 18.87 PASS
Band66 | 20MHz 16QAM | 132322 100RB#0 17.927 18.87 PASS
Band66 | 20MHz 16QAM | 132572 100RB#0 17.942 18.93 PASS
Band66 | 20MHz 64QAM | 132072 100RB#0 17.909 18.80 PASS
Band66 | 20MHz 64QAM | 132322 100RB#0 17.901 18.80 PASS
Band66 | 20MHz 64QAM | 132572 100RB#0 17.926 18.80 PASS
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Test Graphs

Band66-1.4MHz-QPSK-131979-6RB#0

Band66-1.4MHz-QPSK-132322-6RB#0

Band66-1.4MHz-QPSK-132665-6RB#0
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Band66-1.4MHz-16QAM-131979-6RB#0

Band66-1.4MHz-16QAM-132322-6RB#0
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Band66-1.4MHz-16QAM-132665-6RB#0

Band66-1.4MHz-64QAM-131979-6RB#0

Band66-1.4MHz-64QAM-132322-6RB#0
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Band66-1.4MHz-64QAM-132665-6RB#0

Band66-3MHz-QPSK-131987-15RB#0
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Band66-3MHz-QPSK-132322-15RB#0

Band66-3MHz-QPSK-132657-15RB#0

Band66-3MHz-16QAM-131987-15RB#0
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Band66-3MHz-16QAM-132322-15RB#0

Band66-3MHz-16QAM-132657-15RB#0
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Band66-3MHz-64QAM-131987-15RB#0

Band66-3MHz-64QAM-132322-15RB#0

Band66-3MHz-64QAM-132657-15RB#0
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Band66-5MHz-QPSK-131997-25RB#0

Band66-5MHz-QPSK-132322-25RB#0
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Band66-5MHz-QPSK-132647-25RB#0

Band66-5MHz-16QAM-131997-25RB#0

Band66-5MHz-16QAM-132322-25RB#0
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Band66-5MHz-16QAM-132647-25RB#0

Band66-5MHz-64QAM-131997-25RB#0
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Band66-5MHz-64QAM-132322-25RB#0

Band66-5MHz-64QAM-132647-25RB#0

Band66-10MHz-QPSK-132022-50RB#0
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Band66-10MHz-QPSK-132322-50RB#0

Band66-10MHz-QPSK-132622-50RB#0
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Band66-10MHz-16QAM-132022-50RB#0

Band66-10MHz-16QAM-132322-50RB#0

Band66-10MHz-16QAM-132622-50RB#0
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Band66-10MHz-64QAM-132022-50RB#0

Band66-10MHz-64QAM-132322-50RB#0
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Band66-10MHz-64QAM-132622-50RB#0

Band66-15MHz-QPSK-132047-75RB#0

Band66-15MHz-QPSK-132322-75RB#0
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Band66-15MHz-QPSK-132597-75RB#0

Band66-15MHz-16QAM-132047-75RB#0




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2022-0064-RF8-A17 Page 78 of 132

Band66-15MHz-16QAM-132322-75RB#0

Band66-15MHz-16QAM-132597-75RB#0

Band66-15MHz-64QAM-132047-75RB#0
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Band66-15MHz-64QAM-132322-75RB#0

Band66-15MHz-64QAM-132597-75RB#0
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Band66-20MHz-QPSK-132072-100RB#0

Band66-20MHz-QPSK-132322-100RB#0

Band66-20MHz-QPSK-132572-100RB#0
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Band66-20MHz-16QAM-132072-100RB#0

Band66-20MHz-16QAM-132322-100RB#0
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Band66-20MHz-16QAM-132572-100RB#0

Band66-20MHz-64QAM-132072-100RB#0

Band66-20MHz-64QAM-132322-100RB#0
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Band66-20MHz-64QAM-132572-100RB#0
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Appendix D: Band Edge

Test Result

Band Bandwidth | Modulation | Channel RB Configuration Result(dBm) Verdict
Band66 | 1.4MHz QPSK 131979 1RB#0 see graph PASS
Band66 | 1.4MHz QPSK 131979 1RB#5 see graph PASS
Band66 | 1.4MHz QPSK 131979 6RB#0 see graph PASS
Band66 | 1.4MHz QPSK 132665 1RB#0 see graph PASS
Band66 | 1.4MHz QPSK 132665 1RB#5 see graph PASS
Band66 | 1.4MHz QPSK 132665 6RB#0 see graph PASS
Band66 3MHz QPSK 131987 1RB#0 see graph PASS
Band66 3MHz QPSK 131987 1RB#14 see graph PASS
Band66 3MHz QPSK 131987 15RB#0 see graph PASS
Band66 3MHz QPSK 132657 1RB#0 see graph PASS
Band66 3MHz QPSK 132657 1RB#14 see graph PASS
Band66 3MHz QPSK 132657 15RB#0 see graph PASS
Band66 5MHz QPSK 131997 1RB#0 see graph PASS
Band66 5MHz QPSK 131997 1RB#24 see graph PASS
Band66 5MHz QPSK 131997 25RB#0 see graph PASS
Band66 5MHz QPSK 132647 1RB#0 see graph PASS
Band66 5MHz QPSK 132647 1RB#24 see graph PASS
Band66 5MHz QPSK 132647 25RB#0 see graph PASS
Band66 | 10MHz QPSK 132022 1RB#0 see graph PASS
Band66 | 10MHz QPSK 132022 1RB#49 see graph PASS
Band66 | 10MHz QPSK 132022 50RB#0 see graph PASS
Band66 | 10MHz QPSK 132622 1RB#0 see graph PASS
Band66 | 10MHz QPSK 132622 1RB#49 see graph PASS
Band66 | 10MHz QPSK 132622 50RB#0 see graph PASS
Band66 | 15MHz QPSK 132047 1RB#0 see graph PASS
Band66 | 15MHz QPSK 132047 1RB#74 see graph PASS
Band66 | 15MHz QPSK 132047 75RB#0 see graph PASS
Band66 | 15MHz QPSK 132597 1RB#0 see graph PASS
Band66 | 15MHz QPSK 132597 1RB#74 see graph PASS
Band66 | 15MHz QPSK 132597 75RB#0 see graph PASS
Band66 | 20MHz QPSK 132072 1RB#0 see graph PASS
Band66 | 20MHz QPSK 132072 1RB#99 see graph PASS
Band66 | 20MHz QPSK 132072 100RB#0 see graph PASS
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Band66 | 20MHz QPSK 132572 1RB#0 see graph PASS
Band66 | 20MHz QPSK 132572 1RB#99 see graph PASS
Band66 | 20MHz QPSK 132572 100RB#0 see graph PASS

Test Graphs

Band66-1.4MHz-QPSK-131979-1RB#0

Band66-1.4MHz-QPSK-131979-1RB#5

Band66-1.4MHz-QPSK-131979-6RB#0
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Band66-1.4MHz-QPSK-132665-1RB#0

Band66-1.4MHz-QPSK-132665-1RB#5
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Band66-1.4MHz-QPSK-132665-6RB#0

Band66-3MHz-QPSK-131987-1RB#0

Band66-3MHz-QPSK-131987-1RB#14
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Band66-3MHz-QPSK-131987-15RB#0

Band66-3MHz-QPSK-132657-1RB#0




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2022-0064-RF8-A17 Page 89 of 132

Band66-3MHz-QPSK-132657-1RB#14

Band66-3MHz-QPSK-132657-15RB#0

Band66-5MHz-QPSK-131997-1RB#0
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Band66-5MHz-QPSK-131997-1RB#24

Band66-5MHz-QPSK-131997-25RB#0
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Band66-5MHz-QPSK-132647-1RB#0

Band66-5MHz-QPSK-132647-1RB#24

Band66-5MHz-QPSK-132647-25RB#0
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Band66-10MHz-QPSK-132022-1RB#0

Band66-10MHz-QPSK-132022-1RB#49
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Band66-10MHz-QPSK-132022-50RB#0

Band66-10MHz-QPSK-132622-1RB#0

Band66-10MHz-QPSK-132622-1RB#49
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Band66-10MHz-QPSK-132622-50RB#0

Band66-15MHz-QPSK-132047-1RB#0
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Band66-15MHz-QPSK-132047-1RB#74

Band66-15MHz-QPSK-132047-75RB#0

Band66-15MHz-QPSK-132597-1RB#0
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Band66-15MHz-QPSK-132597-1RB#74

Band66-15MHz-QPSK-132597-75RB#0
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Band66-20MHz-QPSK-132072-1RB#0

Band66-20MHz-QPSK-132072-1RB#99

Band66-20MHz-QPSK-132072-100RB#0
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Band66-20MHz-QPSK-132572-1RB#0

Band66-20MHz-QPSK-132572-1RB#99
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Band66-20MHz-QPSK-132572-100RB#0
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Appendix E: Conducted Spurious Emission

Test Result
. . RB Frequency .
Bandwidt | Modulatio | Chann Result | Verdi
Band Configurati Range
h n el (dBm) ct
on
Band6 13197 Range1:30~1000MHz | -40.4 | PAS
1.4MHz QPSK 1RB#0
6 9 2 S
Band6 13197 Range2:1000~2000M | -38.0 | PAS
1.4MHz QPSK 1RB#0
6 9 Hz 1 S
Band6 13197 Range3:2000~20000M | -50.6 | PAS
1.4MHz QPSK 1RB#0
6 9 Hz 3 S
Band6 13232 Range1:30~1000MHz | -41.5 | PAS
1.4MHz QPSK 1RB#0
6 2 7 S
Band6 13232 Range2:1000~2000M | -37.5 | PAS
1.4MHz QPSK 1RB#0
6 2 Hz 8 S
Band6 13232 Range3:2000~20000M | -51.3 | PAS
1.4MHz QPSK 1RB#0
6 2 Hz 5 S
Band6 13266 Range1:30~1000MHz | -41.2 | PAS
1.4MHz QPSK 1RB#0
6 5 9 S
Band6 13266 Range2:1000~2000M | -38.0 | PAS
1.4MHz QPSK 1RB#0
6 5 Hz 8 S
Band6 13266 Range3:2000~20000M | -51.2 | PAS
1.4MHz QPSK 1RB#0
6 5 Hz 6 S
Band6 13198 Range1:30~1000MHz | -41.1 PAS
3MHz QPSK 1RB#0
6 7 7 S
Band6 13198 Range2:1000~2000M PAS
3MHz QPSK 1RB#0 -38
6 7 Hz S
Band6 13198 Range3:2000~20000M | -51.0 | PAS
3MHz QPSK 1RB#0
6 7 Hz 9 S
Band6 13232 Range1:30~1000MHz | -41.1 PAS
3MHz QPSK 1RB#0
6 2 6 S
Band6 13232 Range2:1000~2000M PAS
3MHz QPSK 1RB#0 -38
6 2 Hz S
Band6 13232 Range3:2000~20000M | -51.2 | PAS
3MHz QPSK 1RB#0
6 2 Hz 5 S
Band6 13265 Range1:30~1000MHz | -40.7 | PAS
6 3MHz QPSK 7 1RB#0 1 S
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Band6 13265 Range2:1000~2000M | -39.3 | PAS
3MHz QPSK 1RB#0
6 7 Hz 1 S
Band6 13265 Range3:2000~20000M | -50.2 | PAS
3MHz QPSK 1RB#0
6 7 Hz 6 S
Band6 13199 Range1:30~1000MHz | -40.7 | PAS
5MHz QPSK 1RB#0
6 7 9 S
Band6 13199 Range2:1000~2000M | -38.0 | PAS
5MHz QPSK 1RB#0
6 7 Hz 8 S
Band6 13199 Range3:2000~20000M | -50.6 | PAS
5MHz QPSK 1RB#0
6 7 Hz 7 S
Band6 13232 Range1:30~1000MHz PAS
5MHz QPSK 1RB#0 -41.5
6 2 S
Band6 13232 Range2:1000~2000M | -37.7 | PAS
5MHz QPSK 1RB#0
6 2 Hz 6 S
Band6 13232 Range3:2000~20000M | -50.9 | PAS
5MHz QPSK 1RB#0
6 2 Hz 3 S
Band6 13264 Range1:30~1000MHz | -41.2 | PAS
5MHz QPSK 1RB#0
6 7 4 S
Band6 13264 Range2:1000~2000M | -37.5 | PAS
5MHz QPSK 1RB#0
6 7 Hz 6 S
Band6 13264 Range3:2000~20000M | -50.7 | PAS
5MHz QPSK 1RB#0
6 7 Hz 4 S
Band6 13202 Range1:30~1000MHz | -40.8 | PAS
10MHz QPSK 1RB#0
6 2 2 S
Band6 13202 Range2:1000~2000M | -38.5 | PAS
10MHz QPSK 1RB#0
6 2 Hz 5 S
Band6 13202 Range3:2000~20000M | -50.6 | PAS
10MHz QPSK 1RB#0
6 2 Hz 1 S
Band6 13232 Range1:30~1000MHz | -40.7 | PAS
10MHz QPSK 1RB#0
6 2 2 S
Band6 13232 Range2:1000~2000M | -38.5 | PAS
10MHz QPSK 1RB#0
6 2 Hz 4 S
Band6 13232 Range3:2000~20000M | -49.6 | PAS
10MHz QPSK 1RB#0
6 2 Hz 9 S
Band6 13262 Range1:30~1000MHz | -41.2 | PAS
10MHz QPSK 1RB#0
6 2 2 S
Band6 13262 Range2:1000~2000M | -38.6 | PAS
10MHz QPSK 1RB#0
6 2 Hz 6 S
Band6 13262 Range3:2000~20000M | -50.0 | PAS
5 10MHz QPSK 5 1RB#0 H 7 S
z
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Band6 13204 Range1:30~1000MHz | -40.9 | PAS
15MHz QPSK 1RB#0
6 7 1 S
Band6 13204 Range2:1000~2000M | -38.1 | PAS
15MHz QPSK 1RB#0
6 7 Hz 2 S
Band6 13204 Range3:2000~20000M | -50.7 | PAS
15MHz QPSK 1RB#0
6 7 Hz 7 S
Band6 13232 Range1:30~1000MHz | -40.8 | PAS
15MHz QPSK 1RB#0
6 2 9 S
Band6 13232 Range2:1000~2000M | -38.5 | PAS
15MHz QPSK 1RB#0
6 2 Hz 3 S
Band6 13232 Range3:2000~20000M | -49.4 | PAS
15MHz QPSK 1RB#0
6 2 Hz 6 S
Band6 13259 Range1:30~1000MHz | -41.5 | PAS
15MHz QPSK 1RB#0
6 7 5 S
Band6 13259 Range2:1000~2000M | -38.1 | PAS
15MHz QPSK 1RB#0
6 7 Hz 7 S
Band6 13259 Range3:2000~20000M | -50.4 | PAS
15MHz QPSK 1RB#0
6 7 Hz 8 S
Band6 13207 Range1:30~1000MHz | -40.9 | PAS
20MHz QPSK 1RB#0
6 2 7 S
Band6 13207 Range2:1000~2000M | -38.5 | PAS
20MHz QPSK 1RB#0
6 2 Hz 8 S
Band6 13207 Range3:2000~20000M | -49.4 | PAS
20MHz QPSK 1RB#0
6 2 Hz 8 S
Band6 13232 Range1:30~1000MHz | -41.5 | PAS
20MHz QPSK 1RB#0
6 2 8 S
Band6 13232 Range2:1000~2000M | -38.0 | PAS
20MHz QPSK 1RB#0
6 2 Hz 6 S
Band6 13232 Range3:2000~20000M | -50.8 | PAS
20MHz QPSK 1RB#0
6 2 Hz 8 S
Band6 13257 Range1:30~1000MHz | -41.4 | PAS
20MHz QPSK 1RB#0
6 2 9 S
Band6 13257 Range2:1000~2000M | -38.6 | PAS
20MHz QPSK 1RB#0
6 2 Hz 3 S
Band6 13257 Range3:2000~20000M | -51.0 | PAS
20MHz QPSK 1RB#0
6 2 Hz 8 S
Test Graphs

Band66-1.4MHz-QPSK-131979-1RB#0-Range1:30~1000MHz
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Band66-1.4MHz-QPSK-131979-1RB#0-Range2:1000~2000MHz

Band66-1.4MHz-QPSK-131979-1RB#0-Range3:2000~20000MHz
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Band66-1.4MHz-QPSK-132322-1RB#0-Range1:30~1000MHz

Band66-1.4MHz-QPSK-132322-1RB#0-Range2:1000~2000MHz

Band66-1.4MHz-QPSK-132322-1RB#0-Range3:2000~20000MHz
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Band66-1.4MHz-QPSK-132665-1RB#0-Range1:30~1000MHz

Band66-1.4MHz-QPSK-132665-1RB#0-Range2:1000~2000MHz
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Band66-1.4MHz-QPSK-132665-1RB#0-Range3:2000~20000MHz

Band66-3MHz-QPSK-131987-1RB#0-Range1:30~1000MHz

Band66-3MHz-QPSK-131987-1RB#0-Range2:1000~2000MHz
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Band66-3MHz-QPSK-131987-1RB#0-Range3:2000~20000MHz

Band66-3MHz-QPSK-132322-1RB#0-Range1:30~1000MHz
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Band66-3MHz-QPSK-132322-1RB#0-Range2:1000~2000MHz

Band66-3MHz-QPSK-132322-1RB#0-Range3:2000~20000MHz

Band66-3MHz-QPSK-132657-1RB#0-Range1:30~1000MHz
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Band66-3MHz-QPSK-132657-1RB#0-Range2:1000~2000MHz

Band66-3MHz-QPSK-132657-1RB#0-Range3:2000~20000MHz
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Band66-5MHz-QPSK-131997-1RB#0-Range1:30~1000MHz

Band66-5MHz-QPSK-131997-1RB#0-Range2:1000~2000MHz

Band66-5MHz-QPSK-131997-1RB#0-Range3:2000~20000MHz
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Band66-5MHz-QPSK-132322-1RB#0-Range1:30~1000MHz

Band66-5MHz-QPSK-132322-1RB#0-Range2:1000~2000MHz
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Band66-5MHz-QPSK-132322-1RB#0-Range3:2000~20000MHz

Band66-5MHz-QPSK-132647-1RB#0-Range1:30~1000MHz

Band66-5MHz-QPSK-132647-1RB#0-Range2:1000~2000MHz
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Band66-5MHz-QPSK-132647-1RB#0-Range3:2000~20000MHz

Band66-10MHz-QPSK-132022-1RB#0-Range1:30~1000MHz
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Band66-10MHz-QPSK-132022-1RB#0-Range2:1000~2000MHz

Band66-10MHz-QPSK-132022-1RB#0-Range3:2000~20000MHz

Band66-10MHz-QPSK-132322-1RB#0-Range1:30~1000MHz
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Band66-10MHz-QPSK-132322-1RB#0-Range2:1000~2000MHz

Band66-10MHz-QPSK-132322-1RB#0-Range3:2000~20000MHz
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Band66-10MHz-QPSK-132622-1RB#0-Range1:30~1000MHz

Band66-10MHz-QPSK-132622-1RB#0-Range2:1000~2000MHz

Band66-10MHz-QPSK-132622-1RB#0-Range3:2000~20000MHz
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Band66-15MHz-QPSK-132047-1RB#0-Range1:30~1000MHz

Band66-15MHz-QPSK-132047-1RB#0-Range2:1000~2000MHz
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Band66-15MHz-QPSK-132047-1RB#0-Range3:2000~20000MHz

Band66-15MHz-QPSK-132322-1RB#0-Range1:30~1000MHz

Band66-15MHz-QPSK-132322-1RB#0-Range2:1000~2000MHz
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Band66-15MHz-QPSK-132322-1RB#0-Range3:2000~20000MHz

Band66-15MHz-QPSK-132597-1RB#0-Range 1:30~1000MHz
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Band66-15MHz-QPSK-132597-1RB#0-Range2:1000~2000MHz

Band66-15MHz-QPSK-132597-1RB#0-Range3:2000~20000MHz

Band66-20MHz-QPSK-132072-1RB#0-Range1:30~1000MHz
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Band66-20MHz-QPSK-132072-1RB#0-Range2:1000~2000MHz

Band66-20MHz-QPSK-132072-1RB#0-Range3:2000~20000MHz
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Band66-20MHz-QPSK-132322-1RB#0-Range1:30~1000MHz

Band66-20MHz-QPSK-132322-1RB#0-Range2:1000~2000MHz

Band66-20MHz-QPSK-132322-1RB#0-Range3:2000~20000MHz




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2022-0064-RF8-A17 Page 123 of 132

Band66-20MHz-QPSK-132572-1RB#0-Range1:30~1000MHz

Band66-20MHz-QPSK-132572-1RB#0-Range2:1000~2000MHz
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Band66-20MHz-QPSK-132572-1RB#0-Range3:2000~20000MHz
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Appendix F: Frequency Stability

Test Result
Voltage
Band Banﬂwidt Modulatio Chalnne c RfB Vo(l;tag -::meee De\{_ilation Deviation Limit Verdict
n onfigure | i | ) (Hz) (ppm) | (ppm)

Band6 13197

5 1.4MHz | QPSK 9 6RB#0 VL NT 14.04 0.008207 | +2.5 | PASS
Band6 13197

5 1.4MHz | QPSK 9 6RB#0 VN NT 18.52 0.010826 | +2.5 | PASS
Band6 13197

5 1.4MHz | QPSK 9 6RB#0 VH NT 26.03 0.015216 | +2.5 | PASS
Band6 13232

5 1.4MHz | QPSK 5 6RB#0 VL NT 16.20 0.009284 | +2.5 | PASS
Band6 13232

5 1.4MHz | QPSK 5 6RB#0 VN NT 20.16 0.011553 +2.5 | PASS
Band6 13232

5 1.4MHz | QPSK 5 6RB#0 VH NT 13.03 0.007467 | +2.5 | PASS
Band6 13266

5 1.4MHz | QPSK 5 6RB#0 VL NT -26.63 -0.014967 | +2.5 | PASS
Band6 13266

5 1.4MHz | QPSK 5 6RB#0 VN NT -29.05 -0.016327 | +2.5 | PASS
Band6 13266

5 1.4MHz | QPSK 5 6RB#0 VH NT -27.11 -0.015236 | +2.5 | PASS
Band6 13198

5 3MHz QPSK 7 15RB#0 VL NT -2.91 -0.001700 | +2.5 | PASS
Band6 13198

5 3MHz QPSK 7 15RB#0 VN NT -20.76 -0.012130 | +2.5 | PASS
Band6 13198

5 3MHz QPSK 7 15RB#0 VH NT -2.09 -0.001221 | +2.5 | PASS
Band6 13232

6 3MHz QPSK 5 15RB#0 VL NT 2.26 0.001295 | +2.5 | PASS
Band6 13232

6 3MHz QPSK 5 15RB#0 VN NT -4.58 -0.002625 | +2.5 | PASS
Band6 13232

6 3MHz QPSK 5 15RB#0 VH NT -3.21 -0.001840 | +2.5 | PASS
Band6 13265

5 3MHz QPSK 7 15RB#0 VL NT -3.35 -0.001884 | +2.5 | PASS
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Band6 13265

6 3MHz QPSK . 15RB#0 VN NT -1.73 -0.000973 | +2.5 | PASS
Band6 13265

5 3MHz QPSK . 15RB#0 VH NT -2.13 -0.001198 | +2.5 | PASS
Band6 13199

5 5MHz QPSK . 25RB#0 VL NT -2.26 -0.001320 | +2.5 | PASS
Band6 13199

5 5MHz QPSK . 25RB#0 VN NT -3.37 -0.001968 | +2.5 | PASS
Band6 13199

6 5MHz QPSK . 25RB#0 VH NT -3.71 -0.002166 | +2.5 | PASS
Band6 13232

6 5MHz QPSK 5 25RB#0 VL NT 51.45 0.029484 | +2.5 | PASS
Band6 13232

6 5MHz QPSK 5 25RB#0 VN NT -2.51 -0.001438 | +2.5 | PASS
Band6 13232

5 5MHz QPSK 5 25RB#0 VH NT 2.42 0.001387 | +2.5 | PASS
Band6 13264

5 5MHz QPSK . 25RB#0 VL NT 2.15 0.001210 | +2.5 | PASS
Band6 13264

5 5MHz QPSK . 25RB#0 VN NT -2.65 -0.001491 | +2.5 | PASS
Band6 13264

6 5MHz QPSK . 25RB#0 VH NT -4.34 -0.002442 | +2.5 | PASS
Band6 13202

6 10MHz | QPSK 5 50RB#0 VL NT -2.79 -0.001627 | +2.5 | PASS
Band6 13202

6 10MHz | QPSK 5 50RB#0 VN NT -4.02 -0.002344 | +2.5 | PASS
Band6 13202

5 10MHz | QPSK 5 50RB#0 VH NT -3.93 -0.002292 | +2.5 | PASS
Band6 13232

5 10MHz | QPSK 5 50RB#0 VL NT 2.26 0.001295 | +2.5 | PASS
Band6 13232

5 10MHz | QPSK 5 50RB#0 VN NT -2.80 -0.001605 | +2.5 | PASS
Band6 13232

6 10MHz | QPSK 5 50RB#0 VH NT 1.90 0.001089 | +2.5 | PASS
Band6 13262

6 10MHz | QPSK 5 50RB#0 VL NT 4.26 0.002400 | +2.5 | PASS
Band6 13262

6 10MHz | QPSK 5 50RB#0 VN NT -2.88 -0.001623 | +2.5 | PASS
Band6 13262

5 10MHz | QPSK 5 50RB#0 VH NT 18.71 0.010541 | +2.5 | PASS
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Band6 13204

6 15MHz | QPSK . 75RB#0 VL NT 1.74 0.001013 | +2.5 | PASS
Band6 13204

5 15MHz | QPSK . 75RB#0 VN NT -17.14 -0.009980 | +2.5 | PASS
Band6 13204

5 15MHz | QPSK . 75RB#0 VH NT 2.21 0.001287 | +2.5 | PASS
Band6 13232

5 15MHz | QPSK 5 75RB#0 VL NT 3.77 0.002160 | +2.5 | PASS
Band6 13232

6 15MHz | QPSK 5 75RB#0 VN NT -2.30 -0.001318 | +2.5 | PASS
Band6 13232

6 15MHz | QPSK 5 75RB#0 VH NT 4.03 0.002309 | +2.5 | PASS
Band6 13259

6 15MHz | QPSK . 75RB#0 VL NT -3.83 -0.002161 | +2.5 | PASS
Band6 13259

5 15MHz | QPSK . 75RB#0 VN NT -3.00 -0.001693 | +2.5 | PASS
Band6 13259

5 15MHz | QPSK . 75RB#0 VH NT -17.60 -0.009929 | +2.5 | PASS
Band6 13207

5 20MHz | QPSK 5 100RB#0 VL NT -3.26 -0.001895 | +2.5 | PASS
Band6 13207

6 20MHz | QPSK 5 100RB#0 VN NT -2.39 -0.001390 | +2.5 | PASS
Band6 13207

6 20MHz | QPSK 5 100RB#0 VH NT -3.45 -0.002006 | +2.5 | PASS
Band6 13232

6 20MHz | QPSK 5 100RB#0 VL NT -4.25 -0.002436 | +2.5 | PASS
Band6 13232

5 20MHz | QPSK 5 100RB#0 VN NT -3.44 -0.001971 | +2.5 | PASS
Band6 13232

5 20MHz | QPSK 5 100RB#0 VH NT -3.49 -0.002000 | 2.5 | PASS
Band6 13257

5 20MHz | QPSK 5 100RB#0 VL NT 20.94 0.011831 +2.5 | PASS
Band6 13257

6 20MHz | QPSK 5 100RB#0 VN NT -2.33 -0.001316 | +2.5 | PASS
Band6 13257

6 20MHz | QPSK 5 100RB#0 VH NT -3.39 -0.001915 | +2.5 | PASS

Temperature
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Band Banﬁwidt Modulatio Chalnne c RfB Vo(l;tag -::meee De\{_ilation Deviation Limit Verdict
n onfigure | i | ) (Hz) (ppm) | (ppm)

Band6 13197

5 1.4MHz | QPSK 9 6RB#0 NV -30 20.73 0.012118 +2.5 | PASS
Band6 13197

5 1.4MHz | QPSK 9 6RB#0 NV -20 2213 0.012936 | +2.5 | PASS
Band6 13197

5 1.4MHz | QPSK 9 6RB#0 NV 0 16.99 0.009932 | +2.5 | PASS
Band6 13197

5 1.4MHz | QPSK 9 6RB#0 NV 10 19.11 0.011171 +2.5 | PASS
Band6 13197

5 1.4MHz | QPSK 9 6RB#0 NV 20 2513 0.014690 | +2.5 | PASS
Band6 13232

5 1.4MHz | QPSK 5 6RB#0 NV -30 9.13 0.005232 | +2.5 | PASS
Band6 13232

5 1.4MHz | QPSK 5 6RB#0 NV -20 7.87 0.004510 | +2.5 | PASS
Band6 13232

5 1.4MHz | QPSK 5 6RB#0 NV 0 9.93 0.005691 +2.5 | PASS
Band6 13232

5 1.4MHz | QPSK 5 6RB#0 NV 10 9.93 0.005691 +2.5 | PASS
Band6 13232

5 1.4MHz | QPSK 5 6RB#0 NV 20 10.76 0.006166 | +2.5 | PASS
Band6 13266

5 1.4MHz | QPSK 5 6RB#0 NV -30 -20.89 -0.011741 | +2.5 | PASS
Band6 13266

5 1.4MHz | QPSK 5 6RB#0 NV -20 -22.20 -0.012477 | +2.5 | PASS
Band6 13266

5 1.4MHz | QPSK 5 6RB#0 NV 0 -17.38 -0.009768 | +2.5 | PASS
Band6 13266

5 1.4MHz | QPSK 5 6RB#0 NV 10 -19.34 -0.010869 | +2.5 | PASS
Band6 13266

5 1.4MHz | QPSK 5 6RB#0 NV 20 -14.94 -0.008397 | +2.5 | PASS
Band6 13198

5 3MHz QPSK 7 15RB#0 NV -30 -4.71 -0.002752 | +2.5 | PASS
Band6 13198

5 3MHz QPSK 7 15RB#0 NV -20 -3.60 -0.002103 | +2.5 | PASS
Band6 13198

5 3MHz QPSK 7 15RB#0 NV 0 -3.37 -0.001969 | +2.5 | PASS
Band6 13198

6 3MHz QPSK 7 15RB#0 NV 10 -4.24 -0.002477 | +2.5 | PASS
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Band6 13198

6 3MHz QPSK . 15RB#0 NV 20 -21.83 -0.012755 | +2.5 | PASS
Band6 13232

5 3MHz QPSK 5 15RB#0 NV -30 -3.88 -0.002223 | +2.5 | PASS
Band6 13232

5 3MHz QPSK 5 15RB#0 NV -20 1.79 0.001026 | +2.5 | PASS
Band6 13232

5 3MHz QPSK 5 15RB#0 NV 0 -4.71 -0.002699 | +2.5 | PASS
Band6 13232

6 3MHz QPSK 5 15RB#0 NV 10 -2.97 -0.001702 | +2.5 | PASS
Band6 13232

6 3MHz QPSK 5 15RB#0 NV 20 2.79 0.001599 | +2.5 | PASS
Band6 13265

6 3MHz QPSK . 15RB#0 NV -30 -2.83 -0.001591 | +2.5 | PASS
Band6 13265

5 3MHz QPSK . 15RB#0 NV -20 -2.22 -0.001248 | +2.5 | PASS
Band6 13265

5 3MHz QPSK . 15RB#0 NV 0 15.63 0.008788 | +2.5 | PASS
Band6 13265

5 3MHz QPSK . 15RB#0 NV 10 -5.16 -0.002901 | +2.5 | PASS
Band6 13265

6 3MHz QPSK . 15RB#0 NV 20 -2.94 -0.001653 | +2.5 | PASS
Band6 13199

6 5MHz QPSK . 25RB#0 NV -30 -2.65 -0.001547 | +2.5 | PASS
Band6 13199

6 5MHz QPSK . 25RB#0 NV -20 -3.73 -0.002178 | +2.5 | PASS
Band6 13199

5 5MHz QPSK . 25RB#0 NV 0 -3.22 -0.001880 | +2.5 | PASS
Band6 13199

5 5MHz QPSK . 25RB#0 NV 10 -5.00 -0.002920 | +2.5 | PASS
Band6 13199

5 5MHz QPSK . 25RB#0 NV 20 -13.29 -0.007761 | +2.5 | PASS
Band6 13232

6 5MHz QPSK 5 25RB#0 NV -30 -3.09 -0.001771 | +2.5 | PASS
Band6 13232

6 5MHz QPSK 5 25RB#0 NV -20 -3.43 -0.001966 | +2.5 | PASS
Band6 13232

6 5MHz QPSK 5 25RB#0 NV 0 5.19 0.002974 | +2.5 | PASS
Band6 13232

5 5MHz QPSK 5 25RB#0 NV 10 -3.34 -0.001914 | +2.5 | PASS
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Band6 13232

6 5MHz QPSK 5 25RB#0 NV 20 -4.84 -0.002774 | +2.5 | PASS
Band6 13264

5 5MHz QPSK . 25RB#0 NV -30 3.39 0.001907 | +2.5 | PASS
Band6 13264

5 5MHz QPSK . 25RB#0 NV -20 -2.79 -0.001570 | +2.5 | PASS
Band6 13264

5 5MHz QPSK . 25RB#0 NV 0 -11.30 -0.006357 | +2.5 | PASS
Band6 13264

6 5MHz QPSK . 25RB#0 NV 10 3.98 0.002239 | +2.5 | PASS
Band6 13264

6 5MHz QPSK . 25RB#0 NV 20 -3.68 -0.002070 | +2.5 | PASS
Band6 13202

6 10MHz | QPSK 5 50RB#0 NV -30 -3.57 -0.002082 | +2.5 | PASS
Band6 13202

5 10MHz | QPSK 5 50RB#0 NV -20 -3.03 -0.001767 | +2.5 | PASS
Band6 13202

5 10MHz | QPSK 5 50RB#0 NV 0 -4.13 -0.002408 | +2.5 | PASS
Band6 13202

5 10MHz | QPSK 5 50RB#0 NV 10 3.51 0.002047 | +2.5 | PASS
Band6 13202

6 10MHz | QPSK 5 50RB#0 NV 20 -2.59 -0.001510 | +2.5 | PASS
Band6 13232

6 10MHz | QPSK 5 50RB#0 NV -30 2.76 0.001582 | +2.5 | PASS
Band6 13232

6 10MHz | QPSK 5 50RB#0 NV -20 -3.29 -0.001885 | +2.5 | PASS
Band6 13232

5 10MHz | QPSK 5 50RB#0 NV 0 1.76 0.001009 | +2.5 | PASS
Band6 13232

5 10MHz | QPSK 5 50RB#0 NV 10 2.65 0.001519 | +2.5 | PASS
Band6 13232

5 10MHz | QPSK 5 50RB#0 NV 20 1.69 0.000968 | +2.5 | PASS
Band6 13262

6 10MHz | QPSK 5 50RB#0 NV -30 1.59 0.000896 | +2.5 | PASS
Band6 13262

6 10MHz | QPSK 5 50RB#0 NV -20 -3.18 -0.001792 | +2.5 | PASS
Band6 13262

6 10MHz | QPSK 5 50RB#0 NV 0 -2.43 -0.001369 | +2.5 | PASS
Band6 13262

5 10MHz | QPSK 5 50RB#0 NV 10 -3.37 -0.001899 | +2.5 | PASS




CVC Testing Technology Co., Ltd.

Test Report No.: FCC2022-0064-RF8-A17 Page 131 of 132
Band6 13262

6 10MHz | QPSK 5 50RB#0 NV 20 -2.26 -0.001273 | +2.5 | PASS
Band6 13204

5 15MHz | QPSK . 75RB#0 NV -30 -2.53 -0.001473 | +2.5 | PASS
Band6 13204

5 15MHz | QPSK . 75RB#0 NV -20 -2.24 -0.001304 | +2.5 | PASS
Band6 13204

5 15MHz | QPSK . 75RB#0 NV 0 -3.62 -0.002108 | +2.5 | PASS
Band6 13204

6 15MHz | QPSK . 75RB#0 NV 10 -3.13 -0.001822 | +2.5 | PASS
Band6 13204

6 15MHz | QPSK . 75RB#0 NV 20 -4.05 -0.002358 | +2.5 | PASS
Band6 13232

6 15MHz | QPSK 5 75RB#0 NV -30 -2.40 -0.001375 | +2.5 | PASS
Band6 13232

5 15MHz | QPSK 5 75RB#0 NV -20 -2.43 -0.001393 | +2.5 | PASS
Band6 13232

5 15MHz | QPSK 5 75RB#0 NV 0 2.36 0.001352 | +2.5 | PASS
Band6 13232

5 15MHz | QPSK 5 75RB#0 NV 10 -2.34 -0.001341 | +2.5 | PASS
Band6 13232

6 15MHz | QPSK 5 75RB#0 NV 20 1.58 0.000905 | +2.5 | PASS
Band6 13259

6 15MHz | QPSK . 75RB#0 NV -30 -3.35 -0.001890 | +2.5 | PASS
Band6 13259

6 15MHz | QPSK . 75RB#0 NV -20 -2.16 -0.001219 | +2.5 | PASS
Band6 13259

5 15MHz | QPSK . 75RB#0 NV 0 -2.67 -0.001506 | +2.5 | PASS
Band6 13259

5 15MHz | QPSK . 75RB#0 NV 10 2.25 0.001269 | +2.5 | PASS
Band6 13259

5 15MHz | QPSK . 75RB#0 NV 20 -2.16 -0.001219 | +2.5 | PASS
Band6 13207

6 20MHz | QPSK 5 100RB#0 NV -30 -2.14 -0.001244 | +2.5 | PASS
Band6 13207

6 20MHz | QPSK 5 100RB#0 NV -20 -2.40 -0.001395 | +2.5 | PASS
Band6 13207

6 20MHz | QPSK 5 100RB#0 NV 0 -3.28 -0.001907 | +2.5 | PASS
Band6 13207

5 20MHz | QPSK 5 100RB#0 NV 10 -4.40 -0.002558 | +2.5 | PASS
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Band6 13207

6 20MHz | QPSK 5 100RB#0 NV 20 -5.06 -0.002942 | +2.5 | PASS
Band6 13232

5 20MHz | QPSK 5 100RB#0 NV -30 -2.12 -0.001215 | +2.5 | PASS
Band6 13232

5 20MHz | QPSK 5 100RB#0 NV -20 2.26 0.001295 | +2.5 | PASS
Band6 13232

5 20MHz | QPSK 5 100RB#0 NV 0 -2.01 -0.001152 | +2.5 | PASS
Band6 13232

6 20MHz | QPSK 5 100RB#0 NV 10 2.10 0.001203 | +2.5 | PASS
Band6 13232

6 20MHz | QPSK 5 100RB#0 NV 20 -2.00 -0.001146 | +2.5 | PASS
Band6 13257

6 20MHz | QPSK 5 100RB#0 NV -30 -2.32 -0.001311 | 2.5 | PASS
Band6 13257

5 20MHz | QPSK 5 100RB#0 NV -20 -4.20 -0.002373 | +2.5 | PASS
Band6 13257

5 20MHz | QPSK 5 100RB#0 NV 0 -7.12 -0.004023 | +2.5 | PASS
Band6 13257

5 20MHz | QPSK 5 100RB#0 NV 10 -2.99 -0.001689 | +2.5 | PASS
Band6 13257

6 20MHz | QPSK 5 100RB#0 NV 20 -3.01 -0.001701 | +2.5 | PASS
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